INDEX

Part. No  Description Section Part. No  Description Section
227149  EXHAUST FLANGE GASKET G 229473  LIGHTING COIL [
227169  NIPPLE L 229474  COIL . E
227191 STOP SWITCH o] 229556  ADJUSTING SCREW L
227194  SPROCKET 1ST GEAR ¢ 229660  PEDALS D
227308  CLAMP K 229678  FRONT WHEEL M
227324  SEALRING F 229679  REAR WHEEL N
227326  BUSH F 229684  BRAKE LEVER M,N
227328  CHOKE LEVER F 229702  CLAMP F
227331  SET OF GASKETS A 229703  FILTER SUPPORT F
227332  CRANKCASE A 229704  FILTER INSERTE PIELE F
227334  PISTON 1ST OVERSIZE A 229705  CLAMP F
227435  HEADLIGHT o 229706  INSERT RUBBER F
227447  HEADLIGHT REFLECTOR o) 229707  INTAKE ELBOW A
227448  BULB HOLDER o] 229711  FRAME H
227449  SCREW A3,5X32 0 229725  ENGINE A
227450  WASHER D11,1XD20X2 M,N 229726  SHIELD RH |
227470  SET OF HANDLEBAR BEARINGS K 229727  SHIELD LH |
227485  DISTANCE BUSH M 229728  RUBBER RING |
227496  SPEEDOMETER L 229736  BRAKE PLATE FRONT M
227497  BULB HOLDER Ik 229738  BRAKE PLATE REAR N
227501  GUDGEON PIN A 229740  BRAKE SHOE M,N
227565  EXHAUST SILENCER G 229741 SPRING M,N
227595  SWITCH LH o] 229743  BRAKE CAM M,N
227698  THROTTLE CABLE L 229751  DECAL 61 J
227724  KICK START LEVER D 229752  FRONT WHEEL M
227739  DECAL J 229765  ENGINE A
227752  SEAT G 229766  FRONT WIRE HARNESS le]
227755  EXHAUST PIPE G 229767  REAR WIRE HARNESS o)
227758  PISTON RING A 229769  INTAKE SILENCER F
227763  CRANKCASE WITH COVER CPL. A 229772 DECALS (PAIR) J
227771 TYRE 2 1/4-16 M,N 229776  FILTER SUPPORT F
227978  LOWER YOKE K 229779  CHAIN COVER ]
227996  SPRING RH L 229785  REAR FORK H
229078  FRONT FORKS K 229827  MAIN JET F
229094  PROP STAND H 229907  BRAKE CABLE FRONT L
229356  DUST PROTECTOR K 229908  BRAKE CABLE REAR L
229357  SHOCK ABSORBER H 229917  REAR WHEEL N
229398  RUBBER RING K 229919  WASHER E
229402  CYLINDER WITH PISTON A 229930  CARBURATOR F
229449  SUPPORTING TUBE K 229951  DECAL 64 J
229468  ELECTRONIC IGNITION COIL E 260216  CATCH PIN D
229469  MAGNETO CPL. E 260217  SPRING D

E

229472 FLYWHEEL




m.1.3 200 266
m.13 209 224

m13 222 809

m.1,3 223 452

200185 m.1.3 —® \ m.2,4 223 447

031076 m.1,3 —®

205 702

\ 209 087 (0.2

200 175 (0.5
206 391 (1.0
206 391

S i 032 073
‘ O A\ 993 448
209 566 m.2,4 ® 217 584

209 047 m.13 @ (O @
NS N

209 048

o 201487 m24—( (D

221405 m.24-
227 724 m.24

222 655

229 660

3¢

222 209

217 582

® O

031076 m.24
202727 m24 ——

202723 m.24

m.2.4 223 473

202726 m.2,4 m.2.4 221406

260 217 m.2.4
260 216 m.2.4 D




MAGNETO ASSEMBLY F

@ 229 521 (ISKRA 12V, 80W)-

229518 C
OC 027059 = 8
00 031866 % J 229529 ©O
0O 226 148
229526 OH
O 229 527
200 048
229 918
217 487 031 866
027 246
229 528 OO
211 977 , % 031866 C7
027 059 ©O
210175
044 528 (0.47m)
229 445 O

031 508
027 248  x

¢




OIL PUMP, OIL TANK

208 389

217 321

217 322

222 396

044 472

044 472

217 313

217 311

044 581
217 312

209 894

217 313

217 314

223 474

027 262 = «@‘y

044 419

031930

217 319

227 499

227 498

031075

217 313

217 308

227 393

217 310

031 867

027 250




)

a
COOOOO0O 0 0 OO0

(@)

OO0

CARBURETOR, INTAKE MANIFOLD

@® 229 930 (DELL'ORTO SHA 14 - 12 P/70)

219 626

21959 Om
_— 219375

219 625
219 624 : g 4
/o)

219 623

219 873

R o

219 583
219 874

3¢

219 580
219 587 %

219 588

027 083

227 324

227 326

229 827

219 582

219 875

031 930
027 057

e
ped
o
ped

229 706

229 704

229703

219592
219691
227 328
223 025
223 027

QOQOe o ©

223 026

219590
031075
219 585
219584
219780
027 064
219589
219593

O0O0O0O0O0OO0 O

219 594

O

219595 O
229769 A
031932
027 266

044 438 A

229705

229776 A

229702 A
(0.534m)




FUEL TANK, SEAT, EXHAUST SYSTEM

222 745
222 744
031 845
031 075

229 545

229 453
m.3,4

224 056
044 531

229 455
.3,4;
221059

222 749
031510
031 077
044 419
215 341

026 313
4[

229 494
222 784

227 149

031 845
031075

21775 1
m.3.4 —@ 208 323 %2

@~

025193 =

208326 —€
031075 %
031 845 *

031 845 % —@
031 075 % —

m.3.4 229 431

T,

/ m.1.2 227 752

s M127222 249
e [ 2222287 e
R m.1,2 917 647

217646 —<3,

S—— % (027 248
222 227

031 844

T&
PLSI L
WU

031074

027 268
031 845
031 932
222 804

229 492

044 437

227 755

227 565

064 007

{0.12m)

O 027268
% 031932

031 845

* 031075

LI




FRAME, SWING ARM, FENDERS

044 531
224 056
229 169
223 830

213 688
044 648

229 094
030 049
031 933
026 041
223178

031 075
031 845
031 075
031 845
027 265

207 076

227 051
206 109

031 848
026 327

202 881

(0,07m)y m.1,2

m.1.2 229 943

PR m34 229 933

& 209143
200 609
@ 209141
219 967
% 031075
% 027 264
: % 031995
% a
X
R R
: | « 031074
,! = 031931
of ¢ [ w % 027 259
* s I - 993 179
* Vi =
e v 3 '
& = H < m1.2 227236
# 4 j@ . m34 229 357
%* & % 025409
e 2 « 211597
229 785
m.2.4
m.2,4
026 083
m2.4 x 031 126
m.2,4 % 031 3997
031 935
m.2.4

209 144




SHIELDS, COVERS

229316 m.34

229163 m.1,2

229 205

229 206
229 207

217 753
030 020

229728

211914
026 148

229167
229 313

211 914
044 418

229613 m.34
229 615 m.3 4
044 441 m.3,4

- 044 418 m.3 4
< 031 508 m.3,4

222 825 m.34
044 419 m.3,4
031 508 m.3,4

044 441 m.3 4

229779

044 422
215 341

229708

229709

217 753
027 265

229 149




DECALS (model 1,2)
299 133 _JTh.vs vehicle Is Designed For One Rider ]
2922130 41C/?unom: ﬁj
[ 222 048
——= —
_— )
=
222 148 : } m.1 229 781
222 408 T m.2 229 981
it ENNNRRRRRANAARD
222128 m
222 839 —{ [ON {OFF IRES
7 4 = /7
r— 229 791

EERTOMAS

227 739




DECALS (model 3,4) Ka

222 133 -—[Thxs Yehicle Is Designed For Cne Rider J

222 130 CAUTION: ¢ =
- =" : 022 048
== e —]
| =me]
222 146 L 229761
g [ i
222 408 AEIREERERRNIANY

[0cT)

P e ——

{ON{GFF 1RES

[ L e

222 839
222128

_ 230 326 (grey
7 93033
2F5 278 4

Doy




FRONT FORKS

® 229078

A 227 470 set of bearings

222 116

222 115

026 331

044 157

222 264

219 235

0o 219 254
229 399

O 227 978

0o 219 223
0O 037 050

OO0 219 225

C 222 419

O 219224

Q 219227

gﬁ/

025 231
031 847

026 573

219 349
222 808

— 200717 ~
222 848 A
222 807 A

200714 A
@:DDE—— 044 535 A

223155 A
223157 A

044 535 A
200714 A

222 263

226 450

217920 ©
m.1.2 (white)

229356 O
m.2.4 (grey)

227 308 ©
222418 ©

229449 CEm |

[
|
|
|




HANDLEBAR, CONTROLS, CABLES, SPEEDOMETER

@ 223 700 - throttle assy.
W 223 701 - rear brake lever assy.

CO 027 222
227 169

O 227 996
223 255

0O 030 040
0 223 710

O 223 704

0O 223 702

293 711

A 044 702

A 227 497

222 888

229 323

223705 ©
223 712

223703 ©
223706 O

223707 ©
223709 O

223708 O
223 713 0O

026 561 OO
223708 O
229 556

227 698
229 908

229 907
044 696

217 679
222 295

227 496 A

219136
222 301

226 282
213 728




FRONT MAGWHEEL

® 229762 m.1.2
® 229752m. 3,4

O 222 568

@—7 209 277
* 227 450

O 222 584

O 044 225

O 227 485

O 209 277
O 227 450

209 650

O 229 648
m.1,2
O 229678
m.3.4

044 225

227 114

229 736

229 740

031075
031 509
229 684
031075
031 509

222 581
229 743

229 741

044 925

229 079

O OO0 00O O0OoO0




REAR MAGWHEEL

® 229763m.1.2
® 229917 m.34

O 222 569

O 044 225

O 222 883
223 112
O 227 450

O 209 277

O 222 586

O 222 583
O 026 304

O 229 649
m.1.2
O 229679
m.3,4

209 212
044 225

207 012
031076 O

222 585

227 114
229738

229740

229 741
031075

031 509
229 684

031075
031 509

222 581

229 743

044 325

229079

©)

OO0 O O

Qo O




@
@)
O
o

O

ELECTRICAL PARTS

227 435

227 447

031 995
027 268

227 449

221 582
031 845
027 266
227 002

227 001

027 011

219 552

219 551
031 977
209 249
209 254

227 121

= 044 689 A

229 872 - front wire harness
229 873 - rear wire harness

227 031 >
044 417 A
208 326

219 869 %
— . ;
219 868 Jf T

—

227 448

044 701

213194
227 191

031932
027 268

223 233
031 845
031 075
027 264
031925
222 422

222 428

@]

O

222 639

213 452

044 689
044 698
213 453

025 353
208 324
219 866
219 946

0

(]

7 J




INDEX

Part. No  Description Section Part. No  Description Section
209277  NUT M11X1 N.O 221406  HUB D
209566  RATCHET BLOCK D 221582  VOLTAGE REGULATOR P
209650 SPEEDOMETER DRIVE N 222041 PISTON RING A
209894  RUBBER INSERT F 222048  DECAL K, Ka
210175  RUBBER E 222087  CRANKCASE COVER GASKET A
211597  WASHER f 222098  ENGINE COVER GASKET A
211914  WASHER D5XD11X1 d 222115  LOWER HANDLEBAR CLAMP L
211977  SPARK PLUG CAP E 222116  UPPER HANDLEBAR CLAMP L
212959  SHIM 0,2 ] 222128  DECAL K, Ka
213194  SLEEVE P 222130  DECAL K, Ka
213452 TAILLIGHT LENS P 222133 DECAL K, Ka
213453  SCREW A3,5X45 P 222146 DECAL K, Ka
213688  CLIP ! 222209  CAGE D
213729  SPEEDOMETER CABLE M 222227  FIXING PIECE H
215341 WASHER D5,2XD14,5X 1 HJ 222228  HINGE LH H
215487  NUT M10X1 B 222238  REED VALVE A
217308  OIL PUMP CLUTCH F 222249  HINGE RH H
217310  OIL PUMP F 222263  LIGHT HOLDER LH L
217311 BRASS BANJO F 222264 LIGHT HOLDER RH L
217312  CONNECTOR F 222295  SPEEDO HOLDER M
217313  CLAMP F 222301  SPEEDOMETER HOLDER M
217314 INSERT PIECE F 222387  COVER LH A
217319  CONNECTOR F 222396  OIL FUEL TANK F
217321 INSERT PIECE F 222408  DECAL K. Ka
217322 OILFILTER F 222417  TOP YOKE L
217487  NUT M10X1 E 222418 SLIDING TUBE LH L
217582  CHAIN 32 ROLL. D 222419 SLIDING TUBE RH L
217584  CHAIN SPROCKET T25 D 222422  RELAY HOLDER P
217646  SUPPORT H 222428  RELAY P
217647  LOCK H 222568  DISTANCE TUBE N
217679  BULB HOLDER M 222569  DISTANCE TUBE 0
217753  WASHER D6,5XD18X2 HJ 222581  SPRING N,O
217771 SCREW H 222583  PROTECTIVE WASHER ¢
217920  RUBBER PROTECTION L 222584  FRONT WHEEL SPINDLE N
219136  GASKET M 222585  REAR WHEEL SPINDLE o]
219211 GUIDE L 222586  CHAIN SPROCKET T22 o
219223  UPPER PLUG L 222639  TAILLIGHT P
219224  LOWER PLUG L 222655  PEDALS - PAIR D
219225  SPRING L 222744  FRONT HINGE H
219227  DAMPER L 222745  REAR HINGE H
219235  TUBE L 222749  SUPPORT H
219254  SUPPORTING TUBE L 222784  LUGGAGE CARRIER H
219349  STEERING NUT L 222804  LUGGAGE CARRIER H
219375  CLAMP G 222807  PROTECTIVE COVER L
219551  TRAFFICATOR HOLDER P 222808  WASHER L
219552  TRAFFICATOR P 222809  CUP D
219580  THROTTLE VALVE G 222825  SUPPORT LOWER J
219582  FLOAT G 222839  DECAL K. Ka
219583  COVER GASKET G 222848  WASHER D26,2XD36X2 L
219584  FUEL CONNECTOR G 222883  DISTANCE BUSH 6]
219585  FUEL FILTER G 222888  HANDLEBAR M
219587  AIR CONTROL SCREW G 222927  STRIP L
219588  SPRING G 223025  LEVER G
219589  NEEDLE G 223026  CHOKE LEVER G
219590  GASKET G 223027  SPRING G
219591  RETURN SPRING G 223112 CHAIN TENSIONER LH o)
219592  SCREW G 223121 COUNTERSHAFT SPRING o}
219593  PIN G 223155  BEARING CUP TOP L
219594  SEALRING G 223157 BEARING CUP BOTTOM L
219595  FLOAT CHAMBER G 223178  FRONT MUDGUARD I
219596  COVER G 223179  MUDGUARD HOLDER i
219598  SCREW M4X15 G 223233  HORN P
219623  CONNECTION G 223255  MIRROR M
219624  RUBBER G 223421  CRANKSHAFT B
219625  REGULATING SCREW G 223423  GEAR WITH DRUMS B
219626  NUT G 223429  CLUTCH HUB B8
219780  SEALRING G 223432 CLUTCH SEGMENT - 1ST GEAR 8
219866  DISTANCE TUBE P 223434  PIN B
219868  WASHER P 223435  DRIVING GEAR-2ND GEAR 8
218869  NUT P 223440  CENTERING BUSH A
219871  PIN G 223447  STARTER SHAFT D
219872 SPRING G 223448  DISTANCE RING D
219873  LEVER G 223452  STARTER SHAFT D
219874  RETURN SPRING G 223453  DRIVE SHAFT CPL. c
219875  SET OF GASKETS G 223456  DRIVE SHAFT CPL. €
219946  DAMPER P 223458  COUNTERSHAFT €
219967  REAR MUDGUARD | 223461  SPROCKET 2ND GEAR o
221059  RUBBER CUP H 223463  CAGE e
221405  KICK START LEVER D 223466  CYLINDER HEAD A




INDEX

Part. No  Description Section Part. No  Description

25192 SCREW M6X20 H 37062 © PIN

25193 SCREW M6X25 H 44154 WASHER A7

25221 SCREW M8X18 L 44157 WASHER A12

25231 SCREW M8X25 L 44225 BALL BEARING

25353 SCREW M6X20 P 44417 SCREW

25409 SCREW M10X35 | 44418 SCREW A4,2X13
26041 SCREW M8X1X70 Al 44419 SCREW A4,2X16
26043 SCREW M8X1X80 A 44422 SCREW A4.8X13
26083 SCREW M12X1,25X120 | 44437 SCREW A3,5X6,5
26148 SCREW A4.2X9.5 J 44438 SCREW A4,2X19
26304 SCREW M7X25 l¢] 44441 NUT 4.2

26311 SCREW M8X10 A 44472 PLASTIC TUBE (0,2 m)
26313 SCREW M8X15 H 44511 SPARK PLUG

26327 SCREW M10X25 i 44528 CABLE

26331 SCREW M12X25 L 44531 FUEL TUBE (0,15 m)
26561 SCREW M6X16 M 44535 BALL

26566 SCREW M5X20 A 44581 SEALING WASHER A6X12
26573 SCREW M6X25 AL 44582 SEALING WASHER A8X 14
26582 SCREW M6X65 A 44648 STRIP TRIM

27011 SCREW M3X8 P 44689 BULB 12V 10W

27057 SCREW M4X20 G 44696 BULB 12V 1,5W

27059 SCREW M4X30 E 44698 BULB 12V 5w

27064 SCREW M5X10 G 44701 BULB 12V 25/25W
27083 SCREW M6X30 G 44702 BULB 12V 12w

27222 SCREW M6X25 M 44835 WOODRUFF KEY
27246 SCREW E 44838 GASKET

27248 SCREW M5X12 H.E 44925 INNER TUBE

27250 SCREW M5X16 F 84007 CORD

27259 SCREW M5X8 l 200048 ROLLER D3Xx4

27262 SCREW MSX35 F 200141 NUT M14X1

27264 SCREW M6X10 AlP 200175  SHIM 0,5

27265 SCREW M6X12 1J 200185  WASHER D7,4XD14X2
27266 SCREW Ms6X25 G.P 200266  SEALRING

27268 SCREW M6X16 H,P 200294 RUBBER

30020 NUT M6 J 200516  RUBBER BUSH

30040 NUT M6 M 200609 SPRING

30049 NUT M8X1 Al 200714 STEERING BEARING CONE
31073 NUT M4 G 200717  NUT

31074 NUT M5 H, ! 201104  RUBBER INSERT
31075 NUT M6 F.GH,INOP 201487  KICKSTART LEVER RUBBER
31076 NUT M7 AD,0 202723  BUSH

31077 NUT M8 H.L 202726  PIN

31126 NUT M12X1,25 | 202727  WASHER D7,4XD17X2
31508 WASHER EJ 202881 FOOTREST RUBBER
31509 WASHER A6 N0 205386  STUD BOLT M7X115
31510 WASHER A8 H 205702  WASHER 2,0

31844 WASHER B5 H 206109  FOOTREST

31845 WASHER B6 HIP 206391  SHIM 1,0

31847 WASHER B8 L 207012  CHAIN 90 ROLLERS
31848 WASHER B10 [ 207076  MUDGUARD STAY
31866 WASHER A4 E 208201  STUD BOLT MsX24
31867 WASHER AS F 208323  RUBBER RING

31925 WASHER 6 P 208324  WASHER

31930 WASHER 4 F.G 208326  DISTANCE TUBE
31931 WASHER 5 Al 208389  FILLER CAP

31932 WASHER 6 GH.P 208002  SPRING WASHER
31933 WASHER 8 AH.IL 209013  CLUTCH SPRING
31935 WASHER 12 ! 209039  BRAKE STRIP

31977 WASHER A12 P 209047  RATCHET BLOCK
31978 WASHER B10 B 209048  RETURN SPRING
31995 WASHER A6 1P 209062  PROTECTIVE WASHER
31997 WASHER A12 | 209063  ROLLER D5x8

32039 WIRE CIRCLIP A 209073  SHIM 0,3

32073 CIRCLIP D 209075  SHIM 0.2

32077 CIRCUIP c 209076  SHIM 0,5

32083 CIRCLIP 8 209077  DISTANCE BUSH
35031 BALL BEARING 10X26X8 G 208078  CHAIN SPROCKET T2s
35037 BALL BEARING 30X55X13 & 209079  PROTECTIVE WASHER
35070 BALL BEARING 17X40X12 B8 209080  NUT M22X1

35072 BALL BEARING 12X32X10 G 209087  SHIM 0.2

35202 BALL BEARING 8X22X7 B 209099  SPRING

35502 NEEDLE BEARING C 209119 SHIM 0.5

35503 NEEDLE BEARING (6} 209141  BEARING BUSH

35548 NEEDLE BEARING 8 209143  SPRING CARRIER
35554 ROLLER CLUTCH B 209144  DISTANCE TUBE
35800 BEARING G 209212  CHAIN TENSIONER RH
38555 GASKET B 209224  WASHER 1.0

36620 GASKET ¢ 209249  NUT M11X1

37050 PIN L 209254  WASHER

Section

P_)FIm)WLQIL_ﬂLsz>>

PO0000OMIZWOZTVIUZ D~

nnoo——”moUoooooomoooommmm_:\:'n:r:)»—-oo-—o>—oo(go;»r-r——:c

@]

T
[

B

O

o




INDEX

229149 STRIP
229163 HEADLIGHT FAIRING

Part. No  Description Section Part. No  Description Section
223468  WASHER 2,0 8 229167  ENGINE STREAMER J
223469  WASHER 2,0 c 229169  FUEL VALVE I
223470  BEARING BUSH B 229205  MOUNTING BRACKET RH d
223472  COVERLH A 229206  MOUNTING BRACKET LH J
223473  SPRING D 229207  DISTANCE TUBE d
223474  PUMP COVER F 229313  ENGINE STREAMER J
223562  CLUTCH SHOE B8 229316  HEADLIGHT FAIRING J
223602  RUBBER D 229323  HANDLEBAR M
223700 LEVERRH M 229356  DUST PROTECTOR L
223701  BRAKE LEVER M 229357  SHOCK ABSORBER |
223702  LEVER CLAMP LH M 229399  RUBBER RING L
223703  LEVER CLAMP RH M 229402  CYLINDER WITH PISTON A
223704  LEVERLH M 229431  SEAT H
223705  LEVERRH M 229445  ELECTRONIC IGNITION COIL E
223706  THROTTLE TWIST GRIP M 229449  SUPPORTING TUBE L
223707  THROTTLE VALVE M 229453  FUEL TANK H
223708  SCREW M 229455  FUELVALVE H
223708  SCREW M 229492  TOOL BAG H
223709  SPRING M 229494  TOOL BAG H
223710  SPRING LH M 229518  PRIMARY COIL E
223711 GRIPLH M 229518  PRIMARY COIL E
223712 GRIP RH M 229521  MAGNETO CPL. =
223713  BUSH M 229526  STATOR E
223747  PISTON A 229527  FLYWHEEL E
223748  REED VALVE GASKET A 229529  LIGHTING COIL E
223796  CYLINDER GASKET A 229545  FUELTAP H
223830 FUELTAP | 229556  ADJUSTING SCREW M
224056  CLAMP H.l 229613  SHIELD RH J
226148  DISTANCE BUSH E 229615  SHIELD LH J
226282  STOPPER M 229648  FRONT WHEEL N
226450  LOCK L 229649  REAR WHEEL o]
227001  SWITCH LH P 229660  PEDALS D
227002  SWITCH RH P 229678  FRONT WHEEL N
227018  CLUTCH 1 CPL B 229679  REAR WHEEL o
227019  CLUTCH2 CPL B 229684  BRAKE LEVER N,0
227031  COVER AND LENS P 229702  CLAMP G
227051  SUPPORTING TUBE 1 229703  FILTER SUPPORT G
227114  CAP N,O 229704  FILTER INSERTE PIELE G
227121 FRONT REFLECTOR P 229705  CLAMP G
227149  EXHAUST FLANGE GASKET H 229706  INSERT RUBBER G
227169  NIPPLE M 229708  SHIELD RH J
227191  STOP SWITCH P 229709  SHIELD LH J
227194  SPROCKET 1ST GEAR c 229716  INTAKE ELBOW A
227236  SHOCK ABSORBER 1 229728  RUBBER RING J
227308  CLAMP L 229731  ENGINE A
227324  SEALRING G 229736  BRAKE PLATE FRONT N
227326  BUSH G 229738  BRAKE PLATE REAR o
227328  CHOKE LEVER G 229740  BRAKE SHOE N,O
227331  SET OF GASKETS A 229741  SPRING N,O
227332  CRANKCASE A 229743  BRAKE CAM N,O
227334  PISTON 1ST OVERSIZE A 229752  FRONT WHEEL N
227393  WASHER F 229761  DECAL- 62 Ka
227435  HEADLIGHT P 229762  FRONT WHEEL N
227447  HEADLIGHT REFLECTOR P 229763  REAR WHEEL 0
227448  BULB HOLDER P 229769  INTAKE SILENCER G
227449  SCREW A3,5X32 P 229776  FILTER SUPPORT G
227450  WASHER D11,1XD20X2 N.O 229779  CHAIN COVER J
227470  SET OF HANDLEBAR BEARINGS L 229781  DECAL- 63 K
227485  DISTANCE BUSH N 229785  REAR FORK |
227496  SPEEDOMETER M 229791  DECAL K
227497  BULB HOLDER M 229827  MAIN JET G
1227498  CUP F 229872  HARNESS-FRONT P
227499  GASKET F 229873  HARNESS-REAR P
227501  GUDGEON PIN A 229907  BRAKE CABLE FRONT M
227565  EXHAUST SILENCER H 229908  BRAKE CABLE REAR M
227698  THROTTLE CABLE M 229917  REAR WHEEL o)
227724  KICH START LEVER D 229918  WASHER E
227739  DECAL K 229930  CARBURATOR G
227752  SEAT H 229933  FRAME |
227755  EXHAUST PIPE H 229943  FRAME i
227758  PISTON RING A 229965  ENGINE A
227763  CRANKCASE WITH COVER CPL. A 229961  DECAL- 65 Ka
227978  LOWER YOKE L 229981  DECAL- 66 K
227996  SPRING RH M 260216  CATCH PIN o}
229078  FRONT FORKS L 260217  SPRING D
229079  TYPE 2.25-16 N,O 230326  DECALS - GREY (PAIR) Ka
229094  PROP STAND | 230332  DECALS - PAINTED Ka
d
J




